



Product Service

# CERTIFICATE

No. Z1A 14 06 10256 209

**Holder of Certificate:** Berliner Seilfabrik GmbH & Co.Lengeder Straße 4  
13407 Berlin  
GERMANY**Certification Mark:****Product:** Climbing equipment**Tested according to:**DIN EN 1176-1:2008  
EN 1176-1:2008  
DIN EN 1176-3:2008  
EN 1176-3:2008  
DIN EN 1176-11:2008  
EN 1176-11:2008  
ZEK 01.4-08

The product meets the safety and health requirements of the German Product Safety Act section 20 to 22 ProdSG. The certification marks shown above can be affixed on the product. It is not permitted to alter the certification marks in any way. In addition the certificate holder must not transfer the certificate to third parties. This certificate is valid until the listed date, unless it is cancelled earlier. See also notes overleaf.

**Test report no.:** 713035653-14**Valid until:** 2015-12-23**Date,** 2014-06-24

( Jens Biesenack )

Page 1 of 2



Product Service

**CERTIFICATE****No. Z1A 14 06 10256 209****Model(s):****Series Unvers Combinations**

90.140.038, 90.130.003, 90.140.017, 90.140.030,  
90.140.027, 90.140.041, 90.140.035, 90.140.105,  
90.140.001, 90.140.356, 90.140.019, 90.140.046,  
90.140.034, 90.140.131, 90.140.039, 90.140.010,  
90.140.068, 90.140.003, 90.140.011, 90.140.004,  
90.140.024, 90.140.075, 90.140.036, 90.140.429,  
90.140.033, 90.140.116, 90.140.014, 90.140.006,  
90.140.076, 90.140.008, 90.140.009, 90.140.005,  
90.140.406, 90.136.007, 90.140.224, 90.140.324,  
90.140.436

**Parameters:****Material:**

Tubes (dia. 48.3 and 60.3 mm), mast (dia. 133 mm),  
Plastic encased steel rope (dia. 16 mm and 21 mm),  
Tension rope (dia. 25 mm),  
Hollow aluminum balls (dia. 200 mm and 250 mm),  
Attached stainless steel slide.

**Factory(ies):**

10256